
 

  

 

Philadelphia Water Department 

 

CONSULTING ENGINEER’S REPORT  
For the Twenty-Sixth Supplemental Ordinance 

FINAL 

January 18, 2022 



CONSULTING ENGINEER’S REPORT FINAL
  

arcadis.com 
Consulting Engineer Report_2022 



CONSULTING ENGINEER’S REPORT FINAL
  

arcadis.com 
Consulting Engineer Report_2022 i 

CONTENTS 

1 Introduction .......................................................................................................................................... 1-1 

1.1 Scope ........................................................................................................................................... 1-1 

1.2 Arcadis Qualifications .................................................................................................................. 1-2 
[...]
Leak detection crews use leak detection technology (leak correlators and correlating leak loggers) to 
proactively survey the water distribution system for hidden leaks. In FY 2020, the Water Department 
surveyed 904 miles of small diameter mains and abated approximately 34.9 mgd of leakage. Summary 
results of this program are presented in Table 4-4. 

Table 4-4. Leak Survey 

Service Parameter FY 2016 FY 2017 FY 2018(1) FY 2019 FY 2020 FY 2021 

Leak Survey (miles of 
pipeline) 

799 1,052 742 746 904 803 

Leakage Abated (mgd) 14.1 14.0 46.6 41.7 34.9 
Not 

Available (2) 

(1) In FY 2018 corrections to reporting methodologies were developed and implemented by Leakage Management staff. Per 
discussion with staff, it will take several fiscal years to establish trending with this improved reporting. 
(2) Not available until FY 2021 water audit is complete. 

The Water Department has recently revised its reporting methodologies related to tracking and measuring 
the amount of leakage abated. The revised methodology incorporates the full monthly reporting period 
whereas previously portions of the monthly reporting period were truncated and not included in report 
totals for leakage abated. 

The Water Department continues efforts to optimize operations of the distribution system for leakage 
control. This includes using and integrating programs such as acoustic leak detection and water main 
replacement. Flow modulated pressure control is also used to reduce the potential for leakage. This 
includes using pressure reducing valves to maintain more optimal system pressures as a means for 
reducing small leaks or seepage, as well as monitoring the system for change in flows to identify new 
instances of leaks. 

4.3.5 Water System Planning 

The following sections provide an overview of the recent Drinking Water Master Plan and associated 
planning related to linear assets. 



CONSULTING ENGINEER’S REPORT FINAL
  

arcadis.com 
Consulting Engineer Report_2022 4-10 

4.3.5.1 Drinking Water Master Planning 

The Water Department has been providing water service to City residents since the 1800s. The City 
experienced significant growth in the 1900s and much of the facilities in service were placed into service 
during this period, making them almost 100 years old in many instances. 

The Water Department’s Drinking Water Master Plan charts the course for a comprehensive 25-year 
program to upgrade these critical water facilities. The plan evaluated system needs over the long term 
and proactively plans for major upgrades, and in some cases complete reconstruction to upgrade the 
City’s drinking water treatment, pumping and storage facilities.  

The three water treatment plants are aging and will require significant repairs to prepare them for long 
term service.  The Drinking Water Master Plan anticipates upgrades to the Baxter Water Treatment Plant, 
an expansion and upgrade to the Belmont Water Treatment Plant, and reconstruction of the Queen Lane 
Water Treatment Plant.  These improvements are planned over the next 25 years and are deemed 
necessary by the Water Department to maintain a sufficient, safe, and reliable supply of water for the 
citizens of the City.  

The Drinking Water Master Plan identified approximately 400 projects focused on the rehabilitation of 
existing facilities, complete reconstruction of several existing facilities, and construction of several new 
facilities. The combined estimate of these projects over the next 25 years is $2.5 billion. 

The following is a high-level list of the major facility project focus areas listed in the master plan: 

 Lardner’s Point Pump Station 

 Baxter Water Treatment Plant Upgrades 

 Belmont Water Treatment Plant Expansion and Upgrade 

 Queen Lane Water Treatment Plant Reconstruction 

 East Oak Lane Reservoir and Pump Station Reconstruction 

 Fox Chase Pump Station 

 Torresdale Pump Station Rehabilitation 

 Georges Hill Pump Station 

 Various Transmission Main Improvements, including water system interconnectivity and redundancy 
projects 

Several of key projects are in the planning or design stages and are included in the six‐year CIP, 

including the Lardner’s Point Pump Station, East Oak Lane Reservoir replacement, and Georges Hill 
Pump Station projects.  However, due to the Pandemic, several capital projects have been delayed so the 
overall time period for implementation of the master plan projects may be extended. 

4.3.5.2 Linear Asset Planning 

As shown in Figure 4-2, over the past 20 years the Water Department has seen a slight increasing trend 
in water main breaks. To maximize the benefit of its investment in water main replacement, the Water 



CONSULTING ENGINEER’S REPORT FINAL
  

arcadis.com 
Consulting Engineer Report_2022 4-11 

Department uses Innovyze’s® CapPlan Water to prioritize main replacements using a risk-based 
approach that considers both likelihood and consequence of failure. Based on the 58 Fiscal Year Main 
Break Repair History report there were 772 breaks in FY 2021.  The 58-year annual average is 824 
breaks. For comparison the Water Department experienced 612 breaks in FY 2020 and 778 breaks in FY 
2019. 

 

 

Figure 4-2. 20-year Break History 

The Water Department conducts a risk analysis to determine which water mains should be replaced each 
fiscal year. This analysis considers both likelihood of failure and consequence of failure.  Factors included 
in the analysis are pipe age, material, diameter, installing contractor and impacted customers. 

The Water Department is increasing its planned water main replacements to levels significantly above 
recent rates of replacement, which were limited by available funding and other system priorities.  Table 
4-5 shows the actual recent and target future quantity of water mains to be replaced as provided by the 
Water Department.  The reported values represent the miles of water main projects encumbered in the 
fiscal year.  Actual construction typically begins shortly after the projects are encumbered with the 
majority of the project work typically completed within one year.  The actual water main replacement 
mileage encumbered in FY 2021 was 11.28 miles due to delays related to the Pandemic.  the Water 
Department anticipates that it will be three years before it reaches the longer term goal of replacing 42 
miles of water main on an annual basis. Over 200 miles of water main replacements are either in design 
or have completed designs and awaiting bidding. The target increased rate of replacement was 
established with the goal of reducing the frequency of water main breaks.  At the 42 miles per year target 
rate of replacement in FY 2024, the entire system would be replaced in approximately 75 years.  This 



CONSULTING ENGINEER’S REPORT FINAL
  

arcadis.com 
Consulting Engineer Report_2022 4-12 

target increase in main replacements would be an improvement over recent replacement rates if it can be 
achieved.  The effectiveness of the program (e.g., impact on main break rates) should be monitored over 
time to determine if future adjustments to the replacement rate are warranted.  The additional cost related 
to the higher target replacement rate is included in the CIP and in the financial projections in Section 2 of 
this Report.   

Table 4-5. Water Main Rate of Replacements 

Fiscal Year 
Water Mains 

Replacements 
Encumbered (mi) 

Notes 

2017 19.27 Actual 

2018 19.01 Actual 

2019 18.83 Actual 

2020 10.68 Actual 

2021 11.28 Actual 

2022 38 Target 

2023 40 Target 

2024 & Beyond 42 Target 

Actual and target amounts provided by the Water Department 

4.4 Water Treatment Plants 

In October 2021 Arcadis staff visited the three water treatment facilities. Interviews with key staff were 
held and a walkthrough of the facilities was conducted to develop a general understanding of the facilities’ 
condition.  

The facilities are located, and were designed, to provide system flexibility and redundancy.  Two of the 
plants, Queen Lane and Belmont draw water from the Schuylkill River.  The Baxter Plant uses the 
Delaware River for water supply.  Having these multiple, separate sources creates redundancy in supply 
and operational flexibility as recently demonstrated during the early September 2021 floods from the 
storm remnants from Hurricane Ida.  Each of the plants has redundant equipment for treatment and 
pumping. The treatment at each facility is similar and consists of sedimentation, coagulation, flocculation, 
clarification, anthracite and sand media filtration, disinfection, fluoridation and corrosion control.  

The Water Department has an active capital improvement replacement program. This was evident when 
Arcadis toured the facilities, viewing multiple projects that were either in on-going construction phases or 
were recently completed.  The capital improvement plan was reviewed and projects in the planning, 
design, and contracting phases were discussed.  A partial list of the major projects and their status in the 
project pipeline is included later in the Report.   

The Water Department evaluates upcoming facility needs and develops the CIP for funding the design 
and construction of improvements.  The drinking water master plan sets forth the long-term road map for 



CONSULTING ENGINEER’S REPORT FINAL
  

arcadis.com 
Consulting Engineer Report_2022 4-13 

major rehabilitation or replacement of the water treatment facilities.  The plans are flexible, realizing that 
priorities change, and the Water Department reprioritizes to meet the needs of the facilities and maintain 
compliance.  In addition to the capital replacement projects, regular preventative maintenance is 
scheduled using a centralized program to prioritize preventative and corrective actions. The facilities 
visited appeared to be adequately maintained and the projects in the pipeline for planning, design, and 
construction provide additional evidence that the Water Department plans projects as necessary to 
continue to maintain their facilities in good working order. 

In order to develop long range plans for continued compliance and improved operations, the Water 
Department has performed pilot studies, bench scale testing, and full-scale tests to evaluate various 
potential changes to the treatment processes. These studies are then incorporated into the 
recommendations for upgrades, repairs or reconstruction of facilities included in the Drinking Water 
Master Plan.  As the Pandemic caused a delay in the Water Department’s rate case and has impacted 
the overall timing of capital funding, the timeframe for implementing Drinking Water Master Plan projects 
may need to be extended.  

4.4.1 Baxter Water Treatment Plant 

The Delaware River serves as the source of supply for the Baxter Plant, which has a design capacity of 
320 mgd and a peak hydraulic rate of 420 mgd. By comparison, the total system usage was 220.6 mgd 
and 225.3 mgd for FY 2020 and FY 2021, respectively.  Table 4-6 shows daily output from the plant for 
the past four fiscal years. 

Table 4-6. Baxter Treatment Plant Production 

Fiscal Year 
Average Daily Output 

(mgd) 
Max Daily Output 

(mgd) 

2018 132 169 

2019 133 170 

2020 129 164 

2021 131 157 

 

Residual solids are discharged to the sewer and conveyed to the Northeast WPCP.  The filter backwash 
rule applies to the Baxter Water Treatment Plant since the flow returns to the influent side of the raw 
water backwash basin. This is the only facility that the Water Department operates to which the backwash 
rule applies.    

The major capital improvement project underway at the Baxter Plant is the replacement of the 100‐year-

old 40 million gallon (MG) clearwell basin with four 5 MG tanks, interconnecting piping and valves, and 
associated site work.  Construction for the first two 5 MG tanks (Clear Well Basins (CWB) 1&2) is 
underway. Planning and preliminary design has begun for the installation of CWBs 3&4 under a future 
contract.  Construction of the current CWB 1&2 project is expected to continue through February 2022, 
while contracts for CWB 3&4 are anticipated to be bid early FY 2023.   



CONSULTING ENGINEER’S REPORT FINAL
  

arcadis.com 
Consulting Engineer Report_2022 4-14 

As part of the work to construct the new CWBs, excavation near the existing finished water storage 
basins was required to install a new gate house and series of valves. After the excavation was performed, 
an inspection revealed some cracking in the walls of the finished water storage basin. These cracks were 
injected and repaired; however, after the new isolation valves were added, the tanks were re-inspected 
and cracking was still observed.  Submittals for the repairs are nearly finalized.  Ground improvement, 
concrete, and crack injection work is expected to be completed by the end of the calendar year. The steel 
work is anticipated to be completed in early Spring 2022 due to longer material lead times.  

On June 5, 2020, while working on an upgrade to the fluoride system, a temporary tank and feed line 
connection catastrophically failed at a metallic fitting, resulting in the release of 27,000 gallons of 
hydrofluosilicic acid.  This required a site investigation with soil sampling, which revealed some soil 
impacts that requires material to be removed and handled as regulated fill.  A consultant is preparing a 
remediation plan, and a contractor is responsible for developing a temporary system to continue 
operations, which includes a Water Department supplied fluoride tank.  The temporary set-up plan has 
been submitted to PADEP for approval.  The temporary tank is still in service while the old storage tanks 
are being replaced.    

Since the vulnerability assessments were conducted in 2002, the Water Department has completed 
projects identified to enhance security both through physical improvements (e.g., fences, cameras) and 
cybersecurity enhancements. Other security enhancements are ongoing with anticipated completion in 
the second quarter of FY 2022.  A SCADA system is used to monitor system components and water 
quality throughout the treatment process. The new clearwell project currently under construction also 
includes installation of more security cameras, speakers and access control to internal areas.  

The following major projects are ongoing at the Baxter Plant (Work No. included in parentheses for 
contracted projects): 

 (60007 & 60008) Drinking Water System Security  

 (61097) Baxter HVAC system upgrades.  

 (61098) Rehabilitation of Fluoride Storage Tanks 

o Replacement and downsizing of the fluoride storage tanks in keeping with the reduced dosing 
standard (0.7 ppm as compared to 1.0 ppm). Replacement of the chemical feed system.   

 (61106, 61107, 61108) New clearwell basins 1 and 2 (discussed above).  

 (61111) Flocculator rehabilitation including bearing and shaft replacements.  

 (61131) DCS Backup Filter Control System Addition 

Major projects currently in the Projects Control/bidding pipeline include: 

 (61118) Filter Replacements (12) 

 (61120) Carbon Feed System Betterment 

 (61122, 61144, 61145, 61146) Zinc Orthophosphate Storage and Feed System Replacement 

 (61124) Filter Post Weir Alternative Chlorine Application Point Addition 

 (61128) Sludge Pump Chamber Betterment 



CONSULTING ENGINEER’S REPORT FINAL
  

arcadis.com 
Consulting Engineer Report_2022 4-15 

 (61129) Backwash Pumps and Motor Replacements 

 (61143) Ceiling Trolley Cranes and Garage Floor Articulating Lift Replacements 

 (61151) Sludge Pump Chamber Betterment (Electrical) 

Major projects currently in Design include: 

 (61080) Raw Water Basin Outlet Gates Addition – 90% Design 

o Staff is coordinating construction with an emergency intake upgrade project at Torresdale 

Raw Water Pump Station, as both will require a temporary plant shutdown for underwater  

inspection. The project is scheduled to be bid in FY 2023. 

 (61092) Air/Water Surface Wash System Betterment – Design Started 
[...]
have been recognized by the National Association of Clean Water Agencies (NACWA) with either Silver, 
Gold, or Platinum awards over the past decades. In 2020 the Northeast WPCP received the Gold award, 
and the Southeast WPCP received its 21st NACWA platinum award.  The platinum award is given to 
facilities that are in complete compliance with NPDES requirements for five consecutive calendar years. 
The Southwest WPCP did not receive an award from NACWA during calendar year 2020 due to the 
violations in calendar year 2020 described above. 

The NPDES permits also include requirements related to reporting and monitoring stormwater outfalls, as 
well as managing a pretreatment program to monitor and regulate significant industrial users that have 
the potential to discharge significant strength wastewater that could upset the normal operation of the 
WPCPs.  

5.2.3 Municipal Separate Storm Sewer System Permit 

The Water Department’s separate storm sewer system is regulated as a large MS4 under PADEP’s MS4 
program. The Water Department is currently operating under a 2005 MS4 permit (which expired in 2010) 
and continue to implement the elements of the expired permit.  An annual report includes progress 
towards reducing sediment load in the Wissahickon Creek, minimizing PCBs in the MS4, watershed 
monitoring, identification and abatement of illicit discharges, monitoring and control of pollutants from 
industrial sources and construction sites, public education and implementation of various stormwater best 
management practices.  The Water Department and PADEP have been in regular contact regarding the 
most recent pre-draft version of an MS4 permit since late 2019.  The PADEP has indicated that the MS4 
permit could include a requirement for a pollutant reduction plan with 10 percent sediment reduction from 
the baseline loading and other provisions that could increase the cost to comply with the permit. The 
Water Department is still in the process of negotiating the new permit with PADEP and the overall timing 
and magnitude of any potential additional costs is not known.    

5.2.4 Title V Major Source Operating Permits 

The Northeast WPCP and the BRC are currently regulated under Title V Permits as major sources of 
emissions of VOCs and nitrogen oxides. The Southeast WPCP does not have a Title V air permit 
because its sludge is pumped to the Southwest WPCP for treatment. 

In January 2013, the Water Department entered into a Title V consent order agreement to address odor 
issues from the Northeast WPCP by installing gravity thickeners and related odor control.  The gravity 
thickeners were completed in 2019 and are operational. An amended Title V air permit for the Northeast 
WPCP was submitted in May 2020 and awaiting approval. 

Effective March 4, 2019 the Southwest WPCP’s air permit designation was reduced to a synthetic minor 
because Philadelphia Biosolids Services, LLC (PBS) is responsible for operation of the BRC.  The BRC 
continues to have a Title V air permit separate from the Southwest WPCP. 

Since 2008, no odor violations have been reported at the Northeast WPCP, Southeast WPCP, or 
Southwest WPCP. 



CONSULTING ENGINEER’S REPORT FINAL
  

arcadis.com 
Consulting Engineer Report_2022 5-8 

5.3 Wastewater System Initiatives 

5.3.1 Wastewater Master Planning 

The Water Department completed a draft Wastewater System Master Plan in 2016. The purpose of the 
plan was fourfold: 

 Wet Weather – Develop a plan for wet weather capacity improvements that may be needed to comply 
with the CSO Long Term Control Plan Update 

 Asset Replacement – Determine the need for asset replacement at the three wastewater treatment 
plants and for nonlinear assets in the collection system 

 Regulatory Compliance – Develop strategies to plan for potential future regulatory requirements 

 Utility of the Future – Develop strategies for improving efficiency, investigating resource recovery and 
creating resilient wastewater facilities 

The long-range Wastewater Master Plan (2016) was intended to serve as a broad adaptive road map to 
anticipate and plan for the City’s future wastewater system needs. The Wastewater Master Plan (2016) 
incorporated elements of the COA and LTCPU that were previously agreed to with PADEP as well as 
forward looking objectives. The plan was divided into five components: 

1. Understanding and analyzing the Water Department’s basic data 

2. Evaluating wet weather capacity improvements  

3. Preparing for asset replacement  

4. Planning for potential future regulations 

5. Moving towards the utility of the future 

The Water Department summarized the Wastewater Master Plan (2016) as achieving the following goals:   

 Determined that no expansion of the existing WPCP and collection system facilities are required to 
meet the projected dry weather needs through 2066. 

 Identified strategies using a combination of green and traditional (gray) infrastructure that may be 
needed to accommodate additional wet weather flows. 

 Identified when wastewater treatment plant assets may need to be replaced and determined planning 
level capital replacement costs. 

 Considered future and potential regulatory requirements. 

Estimated costs for the replacement of assets were developed and the document considered the impacts 
and costs for potential future regulatory concerns (i.e., GHG emissions, nutrient pollution and wet 
weather). Costs developed in the Wastewater Master Plan help to shape the budget for capital 
improvements that are incorporated into the Water Department’s overall CIP. 

The plan is a living document that the Water Department utilizes to assist in their decision-making 
process and is updated every five years, or sooner if a trigger scenario has occurred (changes to 
population, regulatory environment, etc.).  In 2020, the Water Department has awarded a contract to 
prepare an update to the Wastewater Master Plan, and the update work is underway.   



CONSULTING ENGINEER’S REPORT FINAL
  

arcadis.com 
Consulting Engineer Report_2022 5-9 

5.4 Northeast WPCP 

As seen in Figure 5-1, the Northeast WPCP serves northeast Philadelphia and suburban areas in 
southeast Bucks and eastern Montgomery counties. The Northeast WPCP is designed to handle an 
average day flow of 210 mgd and a peak flow of 435 mgd. Per the Long-Term Control Plan Update and 
COA, the Water Department expanded the wet weather capacity of this facility.  The construction of a 215 
mgd High Flow Management System was completed in July 2018, which, when combined with other 
projects, will allow the Northeast WPCP to provide primary treatment and disinfection of the peak wet 
weather flow. 

The Water Department notes that the Northeast WPCP treated approximately 183 mgd average daily flow 
and an instantaneous peak flow of 424 mgd in FY 2021. A review of data provided by the Water 
Department indicates that monthly effluent concentrations for suspended solids and CBOD5 are generally 
well below NPDES permit effluent limits.   

5.4.1 Biogas Cogeneration Facility 

BAL Green Biogas I, LLC owns a 5.7 MW Biogas Cogeneration Facility located on land owned by the City 
of Philadelphia at the Northeast WPCP. The Philadelphia Municipal Authority (PMA) entered into a lease 
agreement with BAL Green Biogas I, LLC on December 23, 2011.  Pursuant to an Intergovernmental 
Participation Agreement and Facility Sublease, the City, through the Water Department, assumed all the 
PMA’s obligations under the Lease and agreed that during the Lease term, the City would include its 
obligations under the Facility Lease as operating expenses under the Water Department annual budget 
for each year. 

The Water Department operates the combined heat and power (CHP) Facility to generate energy from 
biogas produced by the anaerobic digesters located at Northeast WPCP.  Four engines produce 
electricity for use at Northeast WPCP and heat recovered by a propylene glycol solution system used to 
warm the digesters.  Natural gas is blended with the biogas as a supplemental fuel source.   Ameresco is 
contracted for providing Facility maintenance and engine overhauls as defined by a maintenance 
agreement.  The following table provides a summary of the Facility annual expenses.  Costs include the 
lease payments to BAL Green Biogas I, LLC plus maintenance costs paid to Ameresco.  In addition, the 
other expenses include the cost of Water Department operators, administrative and insurance fees, and 
the cost of natural gas used as supplemental fuel. 

 

Table 5-3. Biogas Cogeneration Facility Annual Expenses 

 

Source:  Cogen Cost Data provided by the Water Department 

Line 
No. Description FY 2018 FY 2019 FY 2020 FY 2021

1 Lease Payments $3,632,951 $3,632,951 $3,632,951 $3,632,951

2 Maintenance $2,292,408 $3,652,901 $1,915,864 $2,240,810

3 Other $593,394 $694,313 $733,241 $563,844

4 Total Expenses $6,518,753 $7,980,165 $6,282,056 $6,437,605



CONSULTING ENGINEER’S REPORT FINAL
  

arcadis.com 
Consulting Engineer Report_2022 5-10 

The energy generated by the CHP Facility using the biogas from the anaerobic digesters as the primary 
fuel source reduces CO2 emissions by displacing the power purchased from the fossil fuel-based 
electricity grid and the purchase of natural gas.  Based on the historic engine runtime and production 
rates, the Facility offsets approximately 19,000 metric tons of CO2 annually. 

The lease agreement and maintenance agreement are set to expire on September 25, 2029. The lease 
agreement does contain options for purchasing or returning the Facility. The Early Buyout Option date is 
September 25, 2023 (FY 2024) with a set purchase price of $27,150,000. There is also the option to 
purchase the Facility at the end of the lease at a fair market value price. The Water Department is 
currently in the process of evaluating its options for the Facility, including the financial and sustainability 
impacts of the Facility. Section 2.0 of this Report does not include the impact of purchasing the Facility at 
the early buyout date; however, if this occurs, Arcadis assumes that it would be paid from self-generated 
capital funds and recovered over time from revenue generated from future rates and charges. 

5.4.2 Site Visit 

Arcadis visited the Northeast WPCP on October 22, 2021. The general process configuration for the 
treatment plant consists of screening, influent pumping and grit removal, primary clarification, aeration, 
final clarification and disinfection. The sludge generated is further treated using dissolved air flotation 
units, and anaerobic digestion for the combined primary and thickened waste activated sludge.  Digested 
sludge is discharged to barges which transport the sludge to the BRC for final processing. The Northeast 
WPCP receives water treatment residuals from the Baxter Water Treatment Plant.   

The facility is staffed 24 hours per day and 7 days per week with an authorized staffing level of 132, and 
currently 21 vacancies. There are five certified operators. Most unit processes are computer automated 
and monitored to capture various process trends. This includes the raw influent pumps, bar screen rakes 
and conveyors, influent flow splitting to the primary settling tanks, scum gates, dissolved oxygen and air 
flow controls for the aeration tanks, return sludge system components, hypochlorite disinfection, digester 
feeding, and dissolved air flotation (DAF) thickening system and Gravity Thickener Facility. Automation of 
final settling tank scum collection is currently under design (71114 PST Set 1 Valve/gate Actuators 
replacement). Dedicated operator stations have computer monitors which are used to assist the operator 

in making process control decisions. Process and lab data are available via web‐based reporting which 

has improved the analysis and trending of data collected.  

The on-site process control laboratory is used to check and optimize plant operation, laboratory staff are 
not included in the plant staff numbers listed above. Analyses required by the plant’s NPDES permit are 
conducted at the Bureau of Laboratory Services Central Laboratory or are sent to a certified contract lab.  

5.4.3 Major Projects in Construction, Design or Projects Control 

Arcadis reviewed with the Water Department the major projects that are either recently completed or 
currently underway at the Northeast WPCP (Work No. included in parenthesis for contracted projects): 

Major Projects Substantially Completed or in Construction: 

 Replacement of aeration tank diffusers (being completed in‐house) – ongoing as staff is available 



CONSULTING ENGINEER’S REPORT FINAL
  

arcadis.com 
Consulting Engineer Report_2022 5-11 

 (71086, 71087, 71105, 71106)  New Gravity Sludge Thickeners, is substantially complete. Minor 
punchlist items remain with completion anticipated in FY 2022.  

 (71104) Installation of a new plant entrance gate, nearing completion (programming for card readers) 

 (71110) Rehabilitation of Pier 217 North, substantially complete 

 (71111) Gas storage tank bladder replacement, completed in FY 2020(71112, 71118)  Final 
Sedimentation Tank Set 2 Pumping and Piping anticipated completion FY 2022 

 (71123) Digester cleaning and Dewatering – continuation of an existing contract  

Major Projects in the Projects Control/Bidding Process: 

 (71085) Replacement of emergency lighting throughout the plant, in Projects Control (FY 
2023)(71088) Acquisition of properties for siting of new Pretreatment Building 2023 

 (71113) Replacement of boilers and chillers 

 (71116) Replacement of sludge gas piping FY 2021 – awarded – in submittals phase  

 (71127) Boiler Replacement (PTB & STB) 

Major Projects in Design: 

 (71096) Replacement of interior and exterior doors throughout the plant being performed with in‐

house resources (design is approximately 75% complete) 

 (71097) Replacement of DAF Mechanisms; Flights and Chains – 60% Design Level 

 (71102, 71107, 71108, 71109, 71088) New Preliminary Treatment Facility; Design is complete, this 
project includes a land acquisition element.  

 (71114) PST Set 1 Valve/ Gate Actuators Replacement  

 (71119) NE Laboratory Renovation 

 (71120) Update of Control Systems (PLCs) – 30% Design level 

 (71124) Polymer dosing system – transmitted to Design 

 (71125) Fuel oil tank replacement:  

 (71128/9) – Aeration system mechanical and electrical instrumentation replacement 

 (71130) – Addition of New PTB Area Stormwater Drains 

 (71131) – Effluent Pumping Station Addition and Effluent Conduit Betterment 

 (71132) – PTB Pump Volute Replacement 

 (71138) – Betterment of switchgear for digesters 



CONSULTING ENGINEER’S REPORT FINAL
  

arcadis.com 
Consulting Engineer Report_2022 5-12 

5.5 Southeast WPCP 

As seen in Figure 5-1 the Southeast WPCP serves the east central part of the City, including portions of 
Center City, South Philadelphia, the Philadelphia Naval Base, and a small portion of Springfield Township 
in Montgomery County. The Southeast WPCP is designed to handle an average daily flow of 112 mgd 
and a peak flow of 224 mgd. As per the COA, the 2013 Facility Concept Plan and the 2016 Wet Weather 
Facility Plan, the Water Department plans to increase peak flow capacity to 274 mgd in 2031. This will be 
accomplished through process and hydraulic improvements. 

The Water Department notes that the Southeast WPCP treated approximately 81 mgd average daily flow 
and an instantaneous peak flow of 307 mgd in FY 2021. A review of data provided by the Water 
Department indicates that monthly effluent concentrations for suspended solids and CBOD5 are generally 
well below NPDES permit effluent limits.   

5.5.1 Site Visit  

Arcadis visited the Southeast WPCP on October 25, 2021.  The general process configuration for the 
treatment plant consists of bar racks, influent pumping, bar screens, grit removal, flocculation, primary 
clarification, aeration, final clarification, disinfection with 20% sodium hypochlorite, and effluent pumping. 
The Water Department trucks screenings, scum, and grit removed from the process to the Southwest 
WPCP for processing and ultimate disposal to a landfill. 

In addition, the Southeast WPCP receives residuals (ferric chloride) discharged from the Queen Lane 
Water Treatment Plant. These residuals reduce the amount of phosphorus available for the activated 
sludge process which requires the addition of phosphoric acid to maintain proper nutrient levels. The 

primary and waste activated sludge have separate sludge transfer pumping systems and two eight‐inch 

force mains convey the sludge to the Southwest WPCP for processing including digestion. The digested 
sludge is then transferred to the BRC and pelletized for beneficial reuse. Scum and grease collected from 
the primary and secondary clarifiers is concentrated and then trucked to the Southwest WPCP for 
separate processing and disposal.  

The facility is staffed 24 hours per day and 7 days per week with an authorized staffing level of 68, 
including three certified operators. There are currently 9 vacancies. 

The Process Control Center (PCC) provides automation and control for the plant. The PCC operator has 
unit process graphic displays available at the Central Computer Console. The Water Department is 
replacing the original hardware with their current standard. The system can control the influent and 
effluent pumping stations, primary sludge pumping, final clarifier scum collection, return and waste 
activated sludge and disinfection systems. 

5.5.2 Major Projects in Construction, Design, or Projects Control  

Listed below are the major projects that are either recently completed or currently ongoing at the 
Southeast WPCP: (Work No. included in parenthesis for contracted projects): 

 (72075) Concrete repairs and replacement of flights and chains in the 12 Final Sedimentation Tanks 
is in construction, currently working in the last tank with completion anticipated in Fall 2021. 



CONSULTING ENGINEER’S REPORT FINAL
  

arcadis.com 
Consulting Engineer Report_2022 5-13 

 (72072) Replacement of sludge return piping 

 (72086) Repaving of roads within plant is under construction – punchlist stage 

 (72088) Recoat water tower to be performed in FY 2022 

 (72091) Compressor Building Roof Replacement and Equipment Storage Structure Betterment – 
preconstruction meeting held 

Major Projects in Projects Control: 

 (72069) Replace sludge force main – bids received  

 (72070, 72071) Scum Concentration process modifications and rehabilitation. Anticipated to be bid in 
FY 2022 

Major Projects in the Design/Projects Control/Bidding Process: 

 (72092) Primary Sedimentation Tanks Betterment – Sent to Design - FY 2025 anticipated bid  

 (72093) Laboratory Replacement – Design initiated and anticipated to be bid in FY 2024 

 (72081) Replace/refurbish railings throughout the plant. Currently at 30% design level and anticipated 
FY 2022 construction 

 (72089) Building enclosure for grit handling is at 95% design level currently anticipate FY 2022 bid 

5.6 Southwest WPCP 

As seen in Figure 5-1, the Southwest WPCP serves the western portions of the City and wholesale 
service areas located in eastern Delaware and southeastern Montgomery counties. 

The Southwest WPCP was designed to handle an average daily flow of 200 mgd and a peak flow of 400 
mgd.  Per the LTCPU the Water Department has committed to implementing improvements to improve 
the conveyance and treatment of wastewater during wet weather events. The Water Department is 
currently undertaking several studies to determine how to effectively increase the Southwest WPCP plant 
capacity to 540 mgd. 

The Water Department notes that the Southwest WPCP treated approximately 185 mgd average daily 
flow and an instantaneous peak flow of 550 mgd in FY 2021 and 173 mgd average daily flow and an 
instantaneous peak flow of 506 mgd in FY 2020. Except as noted below, a review of data provided by the 
Water Department indicates that monthly effluent concentrations for suspended solids and CBOD5 are 
generally well below NPDES permit effluent limits.  

In August 2020 the Southwest WPCP The plant exceeded the monthly CBOD20 limit. This occurred due to 
one of the eight grab samples for the CBOD20 being pulled during a wet weather event on August 5, 
2020, in which the average daily flow for the plant was 426 mgd and the plant flow peaked at 550 mgd, 
which was the highest recorded instantaneous peak flow for this facility, which has a design capacity of 
200 mgd. Since the daily flow was greater than 300 mgd, this qualified for permit relief for the daily 
CBOD5 and Suspended solids loading, however, no relief is granted for the daily CBOD20 loading which 
resulted in the monthly exceedance.     



CONSULTING ENGINEER’S REPORT FINAL
  

arcadis.com 
Consulting Engineer Report_2022 5-14 

5.6.1 Site Visit 

Arcadis visited the Southwest WPCP on October 25, 2021.  The general process configuration for the 

treatment plant consists of influent pumping, screening, grit removal, pre‐aeration/flocculation, primary 

clarification, secondary treatment using pure oxygen aeration, secondary clarification, effluent pumping, 
and disinfection.  The Southwest WPCP receives water plant residuals from the Belmont water treatment 
plant and is the only plant to receive septage from haulers.  

The Waste Activated Sludge (WAS) from the Southwest WPCP is combined with the WAS from the 

Southeast WPCP and is sent to the DAF tanks for thickening. The DAF‐thickened WAS is then combined 

with primary sludge from both the Southwest and Southeast WPCPs and pumped to digesters.  After 
digestion, the sludge is pumped to the BRC for final processing. The gas from the digesters is used to 
heat approximately 22 buildings at the Southwest WPCP.  PBS uses some of the digester gas to offset 
natural gas consumption for its sludge drying operations at the BRC.  

The facility is staffed 24 hours per day and 7 days per week with an authorized staffing level of 127, 
including four certified operators. There are currently 19 vacancies. Plant operators have assigned 
responsibility for key plant facilities with dedicated operator stations equipped with computer monitors to 
assist in making process control decisions. The system monitors all unit processes and currently controls 
aeration tank oxygen feed, return sludge pumping, activated sludge wasting, secondary scum collection, 
effluent hypochlorite dosing, effluent pumping station, digester tank feeding, dissolved air flotation 
thickening and primary sludge pumping. Future unit processes to be automated include the primary scum 
collection system.  

An on‐site process control laboratory is used to check operating parameters and in coordination with the 

Industrial Waste Unit monitor the septage receiving program. 

5.6.2 Major Projects in Construction, Design, or Projects Control  

Listed below are the major projects that are either recently completed or currently ongoing at the 
Southwest WPCP: (Work No. included in parenthesis for contracted projects): 

Project Substantially Completed  

 (73079) Replace Switchgear at Effluent Pump Station 

Projects under construction: 

 Installation of high efficiency lighting: Internal staff have completed areas where lighting fixtures were 
reasonably accessible, the process buildings lighting fixtures will be replaced as part of capital 
project.   

 (73061) Scum Building switchgear placement. 

 (73066) Rehabilitation of DAF tanks.  

 (73076) Replacement of Maintenance Building boilers. 

 (73085) Scum System Gen/Mech Betterment – Notice to Proceed has been issued 

 (73092) Disinfection system upgrade is proposed for FY 2021 construction. 



CONSULTING ENGINEER’S REPORT FINAL
  

arcadis.com 
Consulting Engineer Report_2022 5-15 

Major Projects in Projects Control: 

 (73063) Inspect, repair and paint Gallery Tunnel  

 (73082) New Truck Scale Facility  

 (73083) Replacement of underground oxygen piping  

 (73084) Automation of screenings conveyance and collection  

Major Projects in the Design: 

 (73065) Final Sedimentation Tank Betterment at 30% design level. 

 (73067) Centrate Side Stream Treatment Pilot Project at 30% in Design level. 

 (73078, 73080) Replace switchgear in Influent Pump Station and Access Buildings  

 (73081) Additional centrate line for redundancy – Currently on hold. 

 (73085) Replacement and automation of Primary Settlement Tank scum gate actuators. 

 (73086) Automation of the oxygen generation system. 

 (73087) Replacement of Aeration Tank mixers. 

 (73089) Replacement of process air piping and blowers.  

 (73095) Oxygen Plant Cold Box Distillation Betterment  

 (73096) Additional Primary Sedimentation Tank.  

 (73097) Replace Digested Sludge Underground Piping.  

 (73109) Final Sedimentation Tank Return Sludge Betterment  

 (73111) Replacement of Southwest Plant Water System 

 (73112) Replacement of Southwest Sludge Feed System 

5.6.3 Biosolids Recycling Center  

Arcadis visited the Biosolids Recycling Center (BRC) on October 25, 2021 and toured the facilities with a 
site representative from PBS and the Water Department’s onsite engineer that monitors performance and 
compliance with the biosolids service contract.  The Water Department sends biosolids from its three 
WPCPs to the BRC which is located adjacent to the Southwest WPCP.  The BRC is capable of producing 
Class A biosolids which can be used as a soil amendment. 

The BRC is operated by PBS under a 20-year service contract that ends on October 13, 2028 and 
contains the potential for a five-year renewal term at the City’s option. PBS designed and built the thermal 
drying facility onsite and has been producing Class A biosolids pellets since 2012. The Water 
Department’s operating expenses include annual payments to PBS for its operation of the BRC.  The 
FY 2021 proposed amount was $26,660,000, and actual expenditures were $26,065,998. The FY 2022 
proposed amount is $26,819,000. The Water Department indicates that the biosolids services contract 
with PBS has been a success with helping to effectively manage and reuse its wastewater biosolids.    



CONSULTING ENGINEER’S REPORT FINAL
  

arcadis.com 
Consulting Engineer Report_2022 5-16 

5.7 Wastewater Collection and Pumping 

As noted above, the Water Department operates and maintains a significant number of collection system 
and pumping assets. This includes sanitary, stormwater, and combined sanitary/stormwater sewers that 
collect and convey wastewater from City residents and wholesale customers. The Water Department 
manages these assets through its Collector Systems Unit, which includes the following operational units 
that are described in more detail below and reflected in Figure 5-2. The following sections provide a brief 
overview of these units, as well as key performance metrics that the units use to track their ongoing 
progress. 

 

Figure 5-2. Collector Systems Organization 

5.7.1 Sewer Maintenance Unit 

This unit has several focus areas for which there are dedicated groups or teams, including sewer 
maintenance; waterways restoration; defective connection; and inlet cleaning. These teams are focused 
on maintaining the integrity of collection and conveyance systems for both sanitary and stormwater flows. 
The following provides a brief description of the Sewer Maintenance Unit groups and associated O&M 
metrics that are used to track their performance on an annual basis. 

Sewer Maintenance – This team leads the inspection and maintenance of sewer mains, inlets and 
manholes for the wastewater system.  The teams perform inspections on an ongoing basis, and also pre-
inspects segments prior to repairs. Pipe inspections by this team are performed as man-entry inspections.  
Inspections requiring the use of a crawler camera are referred to the Flow Control Unit.  This team also 